© WASH

Za ¥ i BILL& MELINDA Ca
@ ‘ ?‘é”;‘;}y‘ Hr§vﬁlcm!r’g GAT}“S foundation v

Proceedings

Naﬁonal Advancing
Knowledge Safely Managed

Sanitation in

WO rkShOp Urban Areas

Swachh Bharat Mission 2.0

19% - 20 November, 2024 | @ Lucknow, Uttar Pradesh




NATIONAL KNOWLEDGE WORKSHOP:
ADVANCING SAFELY MANAGED SANITATION IN URBAN AREAS

ACKNOWLEDGEMENTS

We at WASH Institute extend our sincere gratitude to the Government of Uttar Pradesh for hosting
the National Knowledge Workshop for SBM 2.0 on the occasion of World Toilet Day 2024.

The Workshop owes much of its success to the presence and direction of Smt. Roopa Mishra,
Mission Director SBM 2.0, Joint Secretary — MoHUA; Shri. Manoj Kumar Singh, Chief Secretary -
[...]
o Implementation Delays: Urban sewer network projects often face delays due to
infrastructure and logistical constraints.

e |ntegration Needs: Seamlessly combining I&D-STP systems with sewer projects under
programs like AMRUT and SBM Urban to achieve long-term goals.

Case Studies and Outcomes
1. Haridwar:

o 22drains tapped within 18 months.

o STP capacity expanded, achieving zero untreated drain outflows.

o Sewer networks now being developed under additional funding.
2. Water Quality Improvements:

o Measured through key parameters like BOD across five states.

o Consistentimprovements observed in all regions since 2018.

73



NATIONAL KNOWLEDGE WORKSHOP:
ADVANCING SAFELY MANAGED SANITATION IN URBAN AREAS

5. Improved Polluted River Stretches in Ganga River GANGE

2015
(2014 Data)

2018
(2017 Data)

2022
(2021 Data)

e
-y . J G memattne
;W R3S Y
it ke b
L pC-I_ o™ pC-Iv i (%
Y - ‘w\v ot i
= jort Criteria
“ 2015 2022 -
arakhan Haridwar to Sultanpur(4.2 - 5.8 mg/| BOD) Haridwar to Sultanpur (6.6 mg/l BOD ) (<3 mg/lBOD )
Uttar Pradesh ) ) Farrukabad ta Allahabad and .
Kannauj to Varanasi (3 & - 16 8 mg/l BOD) Kannaujto Varenasi (3.5-88 me/1 BOD) (T EE e e Il BOD: 1020mgA
ah I v W IV BOD:6-10mgl
Hhar Buxar to Bhagalpur (7.8 - 27 me/| BOD) Buxar to Bhagalpur(3.2 - 4.2 mg/| BOD) Buxar to Bhagalpur(7.9 mg/l BOD)

V  BOD:3-6mg/l
v i v
West Bengal  __ - —— "
Triveni to Diamond Harbour (3.1 - 5.8 mg/l BOD) Triveni to Diamend Harbour (5—12.2 mg/l BOD) Behrampur To Haldia (8.0 mg/| BOD)

As per reports on Folluted River Stretches For Restoration OF Water Quality 2015, 2018, 2nd 2022 by CPCB 1

Holistic and Adaptive Approach:

I&D-STP systems offer an impactful interim solution while comprehensive sewer networks are
gradually developed. Continued integration of funding from AMRUT, SBM Urban, and Finance
Commission grants ensures sustainable implementation.

Shri Garg concluded by emphasizing the adaptability and cost-effectiveness of I&D-STP systems,
especially in older urban areas, as part of a holistic urban wastewater management strategy.

Session 6.3: Presentation on Treatment Standards for UWM

Speaker: Dr. V.K. Chaurasia, Advisor, CPHEEO

The session explored the complexities of wastewater treatment standards, their impact on
technology selection, cost escalation, and project delays, and emphasized the need for a
balanced and practical approach tailored to urban and rural contexts.

Current Standards and Challenges

India’s wastewater treatment standards have evolved from the 1986 benchmarks to the 2017
MoEFCC standards, which recommend BOD 20 for metro cities and BOD 30 for others. However,
stricter standards such as BOD <10, advocated by the National Green Tribunal (NGT), have
sparked debates over feasibility, cost, and practicality. The Supreme Court and inter-ministerial
bodies are deliberating graded standards that address varying requirements for urban, rural, and
critically polluted areas.

Global Comparisons and Practices

Global wastewater treatment standards vary based on climatic and regional needs, offering
lessons for India. For instance, China enforces BOD 10 in critical zones and BOD 20-30
elsewhere, while the EU allows BOD 25 in colder regions. Jordan and Palestine adopt differential
standards based on end-uses such as agriculture and horticulture, and Israel transitioned to
BOD 10 to address issues in drip irrigation.

74



NATIONAL KNOWLEDGE WORKSHOP:
ADVANCING SAFELY MANAGED SANITATION IN URBAN AREAS

Cost and Resource Implications

Stricter standards like BOD <10 significantly increase costs and energy consumption. For
example, in Mumbai, reducing BOD from 20 to <10 raised project costs from 310,000 crore to
18,000 crore. Additionally, over-treatment can deplete nutrients beneficial for agriculture and
horticulture, resulting in inefficiencies.

Practical Considerations for India

India must prioritize practical and context-specific solutions. Treatment levels should align with
intended usage, such as agriculture, marine discharge, or irrigation, rather than enforcing
uniform high standards. With 50% of untreated sewage having BOD levels around 250, the
primary focus should be on addressing untreated sewage, which poses a greater environmental
challenge, rather than upgrading already functional systems.

Policy Recommendations

v Differential Standards: Establish region- and use-specific standards to reflect local
needs.

v' Balanced Treatment Approach: Promote primary and secondary treatment universally
before transitioning to tertiary systems.

v" Reuse-Oriented Standards: Develop standards facilitating reuse, such as irrigation
and groundwater recharge, while minimizing unnecessary costs.

v" Resource Prioritization: Focus on untreated sewage and optimize existing capacity
rather than mandating uniform stricter standards.

Way Forward

To prevent delays in project implementation, especially in preparing Detailed Project Reports
(DPRs), clarity must be provided by adhering to practical, field-applicable standards, such as
BOD 30 for smaller towns. Inter-ministerial collaboration should continue to develop a graded
and adaptable approach, aligning with global best practices. The emphasis should remain on
addressing untreated sewage and bridging capacity utilization gaps while ensuring that policy
frameworks encourage sustainable and cost-effective wastewater management.

Session 6.4: Advisory on Type Design of STPs For Small & Medium Towns

Speakers: Dr. Ashfaque Jafari, Professor of Civil Engineering, Technical Advisor, and Dr. SM
Subhani, MD, NCPE

The session presented a study aimed at identifying cost-effective wastewater treatment
technologies for small and medium towns, considering factors like capacity, land availability,
and operational feasibility. The findings were contextualized within ongoing initiatives under SBM
2.0 Urban and AMRUT 2.0, which have enabled wastewater treatment facilities across 4,500+
Urban Local Bodies (ULBs), including smaller towns.

e Under SBM 2.0 and AMRUT 2.0, wastewater treatment facilities are designed for 70% of
the current population, with provisions for future expansion. The focus is on enabling
sustainable wastewater management for small and medium towns.



NATIONAL KNOWLEDGE WORKSHOP:
ADVANCING SAFELY MANAGED SANITATION IN URBAN AREAS

The study evaluated 10 wastewater treatment technologies, including four nature-based
solutions (e.g., waste stabilization ponds) and four mechanized technologies such as
SBR. The design considerations included- Latitude, elevation, temperature, and Influent
BOD of 250 mg/L (accounting for mixed wastewater) and effluent standards of BOD <30
mg/L, adhering to CPHEEO guidelines.

= @ 2. Gusan o

DESIGN (INFLUENT) PARAMETERS

The design of unit processes in a used water treatment plant requires inputs in the form of site
characteristics — Latitude, altitude and temperature, per capita water supply, peak factor and

influent characteristics. Some of the design parameters used in the present study are listed below..

S. No. Design input parameter Source Value
1 Latitude ‘ NRSC Portal 21.14°N
2 Elevation NRSC Portal 310 m
3 Lowest average winter temperature ‘ IMD 14.5°C
4 Highest average Summer temperature IMD 29.5°C
5 Per capita water supply ‘ CPHEEO Manual 135 Ipcd
6 Peak factor CPHEEO Manual 3.00
7 Influent BOD ‘ CPHEEO Manual 250 mg/I
8 Influent COD CPHEEO Manual 425 mg/I
9 Influent Ammoniacal Nitrogen ‘ CPHEEO Manual 32.5 mg/l
10 Influent TSS CPHEEO Manual 375 mg/I

The study included standardized components such as wet wells, coarse and fine
screens, grit chambers, primary/secondary settling tanks, and chlorination units.
Nature-based solutions, such as stabilization ponds, were highlighted for their low
energy and maintenance requirements but noted to require more land. Comprehensive
layouts were prepared to estimate accurate land area needs for each technology.

Cost Analysis Framework

The cost analysis employed a Life Cycle Cost Analysis (LCCA) framework, incorporating:

Capital Costs (CapEx): Structures, electromechanical equipment, and land costs
(ranging from X0 for government land to X1 crore per acre).

Operational Costs (OpEx): Manpower, energy (38/kWh), consumables (e.g., chlorine),
repairs, and laboratory expenses.

Assumptions: A project life of 15 years with a 10% interest and escalation rate. The
analysis evaluated three STP capacities: 1 MLD, 2 MLD, and 5 MLD.

Results and Recommendations:

Cost Findings:

Waste Stabilization Ponds (WSPs) are the most cost-effective for capacities up to 5 MLD
if land costs are <325 lakh/acre.

76



NATIONAL KNOWLEDGE WORKSHOP:
ADVANCING SAFELY MANAGED SANITATION IN URBAN AREAS

e Forhigher land costs (>350 lakh/acre), mechanized options like Bio-Tower (BIOT)
become more viable for 1-2 MLD capacities.

¢ Sequencing Batch Reactors (SBRs) and similar technologies are preferable for 5 MLD
capacities where land is expensive.

Technology Preference by Land Availability:
e Low Land Cost (<X25 lakh/acre): WSPs (anaerobic + facultative ponds).
e Medium Land Cost (¥25-50 lakh/acre): BIOT for small STPs (1-2 MLD).

e High Land Cost (>%50 lakh/acre): Mechanized options for larger capacities (=5 MLD).

Design of Waste Stabilization Ponds — Anaerobic + Facultative

L’ ‘Wet well with pump Crrnn i eks Grit Chamber
Chambers
ouT ‘ hJ
< ‘ Chlorination Unit }4—{ Facultative pond H Anaerobic pond ‘
sun Carbion A 4 v
xygen icxide
i o ‘ Periodic desludging as per design ‘
' ’ ‘Wind Action
References for Design
Aerobic zone
1. Manual on Sewerage and Sewage Treatment Systems, CPHEEO,
2013.

Algae Ep»0: CopBacteria E=i»C01 + NH3 + PO

2. IS : 5611 — 1987 (Reaffirmed 2002) — Code of Practice for
Construction of Waste Stabilization Ponds (Facultative Type).

3. ‘Waste Stabilization Ponds and Constructed Wetlands Design
Manual’, S. Kayombo, T.5.A. Mbwette, J.H.Y. Katima, University of
Dar es Salaam and N. Ladegaard, S.E. Jorgensen, Danish
University of Pharmaceutical Sciences Section of Environmental
Chemistry, Copenhagen, Denmark.

et | I 1 anaerobic outhst

=)

X 4. Wastewater Treatment for Pollution Control and Reuse, third
Inlot o o o o 2facultative g
IJ . |7gm: edition, Soli J Arceivala and Shyam R Asolekar, Mc Graw Hill
Education, 2007.

j

UASB Reactor + Aerated Facultative Pond Anaerobic Pond + Aerated Facultative Pond
Capacity q Widt
Capacity No. of | Length Depth
Component = p:
| 1MLD l 2MLD | 5 MLD MLD ce nent ponds | (m) i [1D)]
UASB Reactor Details T e— B)
No_of UASB reactors 1 1 1 L m;l: °1 — L_{ 320 1160 | 60
e tativ

L (m) 13 18.5 29 (== I L AT 2 86 22 35
Anaerobic Pond 1 43.0 22.5 6.0

2 & 2 1o : A m;Fc 01 ive Pond 2 122 | 305 | 35

e [tativ E R
D > > > 1—‘:: bia;und - 2 500 | 250 | 60
Aerated Facultative Pond 5 =o " e " - . -

Facultative Pond — Primary 2 193 48 35

No. of ponds 2 2 2

L (m) 72 102 161

B (m) 18 25 40

Dm) o %5 o IR I

4.50M WIDE BUND ROR
Bio Tower L
Capacity
Component N
1 MLDY 2 MLD 5MLD
Primary Settling Tank

No. of tanks 1 1 1

Diameter (m) 8.75 12.50 19.50

Side water depth (m) 3.25 3.25 3.25

Bio tower

No. of Towers 1 1 1

Diameters (m) 7.0 10.0 16.0

Depth (m) 6.0 6.0 6.0

Secondary Settling Tank

No. of tanks 1 1 1

Diameter (m) 8.0 11.5 18.0

Side water depth (m) 2.70 2.70 2.70

77



NATIONAL KNOWLEDGE WORKSHOP:
ADVANCING SAFELY MANAGED SANITATION IN URBAN AREAS

Decision-Making Tool

The study introduced a nomogram as a decision-support tool, providing a graphical
representation of life cycle costs for STP capacities. The tool enables precise technology
selection for capacities beyond standard increments (e.g., 1.5 MLD, 2.2 MLD).

Recommendations

v" Primary Recommendation: For small towns under SBM 2.0, WSPs are the most cost-
effective option, given adequate land availability and their low operational
requirements.

v" Policy Implications:

o Promote nature-based solutions to reduce energy and maintenance costs.
o Adopt mechanized options only for high-capacity STPs or areas with high land
costs.
o Leverage the nomogram for data-driven decision-making in technology
selection.
This session underscored the importance of tailored wastewater treatment solutions, balancing
cost-effectiveness, land availability, and operational feasibility for sustainable urban
development.

Session 6.5: Multi-storey STPs feasibility and Green House Solar Dryer
Session 6.5.1: Multi-Storey STP Feasibility Analysis

Speaker: Dr. Barjinder Bhalla, Senior UWM Expert, RITES Ltd

Context and Need

The session highlighted the pressing need for innovative wastewater treatment solutions in
response to rapid urbanization and land scarcity in metropolitan areas. Multi-story Sewage
Treatment Plants (STPs), designed vertically either above or below ground, were presented as a
viable alternative to conventional STPs, especially in high-density urban settings. Below-ground
designs were emphasized for their potential to repurpose surface areas for ecological parks or
recreational spaces.

Landscaping view

Conventional STP Multi-storey underground STP

78



NATIONAL KNOWLEDGE WORKSHOP:
ADVANCING SAFELY MANAGED SANITATION IN URBAN AREAS

Objectives of the Study
The speaker outlined the objectives of the feasibility study, which included:

1. Addressing concerns about the feasibility, costs, and operational efficiency of multi-
story STPs.

2. Comparing land usage and construction costs with conventional STPs.

3. Evaluating the ability of multi-story STPs to meet regulatory effluent standards.

Global and Indian Adoption of Multi-Story STPs

e Global Example: Countries like Japan have successfully implemented multi-story STPs.
Example: Osaka, Japan (1991) demonstrated a 46% reduction in land use through multi-
story designs.

e |Indian Examples: Functional multi-story STPs in Rishikesh and Pune Cantonment
Board. Ongoing mega-projects in Delhi and Mumbai (Dharavi) indicate growing interest
in this approach.

Operational performance of Multi-storey STPs

Multi-storey STPs in Osaka, Japan (Yuki et al., 1991
Multi- ‘Water Quality

storey | PrimarySettlingTank | Primary SettlingTank | Final Settling Tank

STPs Inlet Qutlet
Ss BOD Ss BOD

(mg/t) (mg/) (mg/t)
190 73 97
160 92
140 110
120 76

Operational performance of Multi-storey STP (Rishikesh) and Single-storey conventional STP

(Ramnagar), Uttarakhand (in Dec 2023)

STP details Sampling Point

Outlet

1SS pH

Multi-storey 7.5 MLD STP at Rishikesh 147

Single-storey 7.0 MLD STP Ramnagar

v Multi-storey STP facilities are equally efficient in freatment performance to above-ground single-
storey conventional STP.

Findings and Insights
Land Use Efficiency

Multi-story STPs significantly reduce land requirements compared to conventional designs,
making them particularly suitable for urban areas with limited space. For example, Osaka’s
multi-story STP reduced land use by 46%, from 164 m?to 76 m°. Similarly, the Pune Cantonment
Board’s 20 MLD plant demonstrated nearly 50% land savings compared to traditional STPs.

Cost Analysis

The cost analysis revealed that while multi-story STPs incur higher initial construction costs due
to structural reinforcements like retaining walls, these are balanced by substantial savings in
land acquisition costs. Operational costs, on the other hand, remain comparable to
conventional STPs when managed effectively, making multi-story STPs economically viable
over their lifecycle.Performance Metrics:

Performance Metrics



NATIONAL KNOWLEDGE WORKSHOP:
ADVANCING SAFELY MANAGED SANITATION IN URBAN AREAS

Multi-story STPs consistently meet regulatory effluent quality standards. Case studies, such as
the Rishikesh facility, have demonstrated successful compliance with these standards,
ensuring environmental sustainability and regulatory alignment.

Ecological and Urban Benefits

Underground multi-story STPs offer the added advantage of repurposing surface areas into
ecological or recreational spaces, such as biodiversity parks. These designs also provide
scalability, allowing vertical space optimization for capacity expansion, thus integrating